



Rif.	Cod.	Description	¥	
12		OK-KZ RUDDER PEDALS		
A	0010.00GAKIT	2019Jr.ラダーヘダル AL,KIT	Complete AL rudder pedals kit 2019	44,700
B	0010.00B2	サポートフットサポート	AL support for adjustable footrest	5,600
C	0010.00B4	フットサポートスパーサー 5mm	spacer 5mm for rudder pedals	760
D	0010.00CB5	ラダーヘダルワッシャー	Rudder pedals countersunk washer	350
E	0010.00G1	ラダーヘダルサポート	Rudder pedals support OK-KZ forged	14,800
F	0010.00G2	ラダーヘダルフット	Rudder pedal foot OK-KZ forged	5,600
G	0014.DB3A	ラダーアクセルヘダルサポート Adj/2015	Accelerator pedal support for rudder pedals	11,400
H	0015.DB3A	ラダーブレーキヘダルサポート Adj/2015	Brake pedal support for rudder pedals	11,400
I	0016.DAB	ラダーアクセルリターンスプリングAdj	Return accelerator pedal springfor rudder pedals	1,100
J	0016.DBB	ラダーブレーキリターンスプリングAdj	Return brake pedal springfor rudder pedals	1,100
K	0017.D0	ヘダルボルト MEDIUM/ADJ	Adjustable pedal screw	2,100
L	0118.470A	マスターシリンダーロッド470mm/ラダーヘダル用	Brake pump bent control rod L.470 mmfor rudder pedals	3,100
M	D.M5	ナット M5	Nut M5	10
N	D.M5CIECHI	ブラインドナット M5	Blind nut M5	20
O	D.M6A.B.	セルフロックナットM6 (ナイロン)	A.B. nut M6	20
P	D.M8A.A.	ナイロンナット M8	A.A. nut M8	30
Q	R.E.6		Spring washer Ø 6 mm	20
R	R.P.10X16X1	ワッシャー φ10x16x1mm	Washer Ø 10 x 16 x 1 mm	20
S	R.P.6X12	ワッシャー D.6x12	Washer Ø 6,3 x 12,5 x 1 mm	10
T	R.P.8X17	ワッシャー D.8X17	Washer Ø 8 x 17 x 1 mm	20
U	V.TPSCEI6X55		TPSCEI screw 6 x 55	70
V	V.TB5X30	Vite TB 5 x 30	TB screw 5 x 30	80
W	V.TB5X35	ボタンスクリュー 5X35	TB screw 5 x 35	70
X	V.TB6X20	ボタンスクリュー 6x20	TB screw 6 x 20	50
Y	V.TB6X25	ボタンスクリュー 6x25	TB screw 6 x 25	50
Z	V.TCE6X45	キャップボルト 6X45	TCEI screw 6 x 45	50